Welotec GmbH FCC Certification Test Report
LTE-Router Feb. 16, 2017

Mode 802.11n(HT20) Ant. Polar. Horizontal
Antenna Chain 1+2 Channel 6
80.0 dBu¥/m
Limit1: _
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l]-:]mm.uuu 1900.00  2800.00  3700.00  4600.00 5500.00  6400.00  7300.00  8200.00 10000.00 MHz
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB)
1 1324.000 48.18 -71.34 40.84 74.00 33.16 peak
2 2512.000 45.12 -2.24 42.88 74.00 31.12 peak
3 3088.000 43.39 -1.21 42.18 74.00 31.82 peak
4 4303.000 41.02 2.66 43.68 74.00 30.32 peak
5 5104.000 41.12 5.17 46.29 74.00 27.71 peak
6* | 6238.000 40.29 6.47 46.76 74.00 27.24 peak
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Mode 802.11n(HT20) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 6
800 dBu¥/m
Limit1: —_—

Lol
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| 3 4 EMMMWW

ll:]uuu_uuu 190000  2800.00  3700.00  4600.00  5500.00  6400.00  7300.00  8200.00 10000.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB)
1 1324.000 49.09 -7.34 41.75 74.00 32.25 peak
2 1603.000 46.82 -6.69 40.13 74.00 33.87 peak
3 2512.000 45.18 -2.24 42.94 74.00 31.06 peak
4 2827.000 43.67 -1.67 42.00 74.00 32.00 peak
5 4069.000 40.87 1.83 42.70 74.00 31.30 peak
6* | 4879.000 43.31 4.59 47.90 74.00 26.10 peak

WLL Report #17WB0301245F-01 Rev. 0 - Page 66 of 108 - © 2017 Washington Laboratories, Ltd.



Welotec GmbH FCC Certification Test Report
LTE-Router Feb. 16, 2017

Mode 802.11n(HT20) Ant. Polar. Horizontal
Antenna Chain 1+2 Channel 11
80.0 dBu¥/m
Limit1: _

l]-:]mm.uuu 1900.00  2800.00  3700.00  4600.00 5500.00  6400.00  7300.00  8200.00 10000.00 MHz
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB)
1 1324.000 47.62 -71.34 40.28 74.00 33.72 peak
2 2521.000 44.93 -2.22 42.71 74.00 31.29 peak
3 3349.000 42.47 -0.77 41.70 74.00 32.30 peak
4 3736.000 41.69 0.48 42.17 74.00 31.83 peak
5 4663.000 41.81 3.88 45.69 74.00 28.31 peak
6* 5491.000 40.42 5.85 46.27 74.00 27.73 peak
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Mode 802.11n(HT20) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 11
80.0 dBu¥/m
Limit1: —_—

T}
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2 3 % il ot WMW

40

ﬂ-:]I]I]I]_I]I]I] 1900.00  2800.00  3700.00 460000 5500.00 6400.00 730000  8200.00 10000.00 HHz
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 1324.000 48.99 -71.34 41.65 74.00 32.35 peak
2 1891.000 48.27 -5.69 42.58 74.00 31.42 peak
3 2530.000 44.30 -2.21 42.09 74.00 31.91 peak
4 3916.000 41.48 1.24 42.72 74.00 31.28 peak
3) 5068.000 41.51 5.10 46.61 74.00 27.39 peak
6* 5590.000 41.12 5.91 47.03 74.00 26.97 peak
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Mode 802.11n(HT40) Ant. Polar. Horizontal
Antenna Chain 1+2 Channel 3
80.0 dBu¥/m
Limit1: _

5 BWWWWM
3 4

l]-:]mm.uuu 1900.00  2800.00  3700.00  4600.00 5500.00  6400.00  7300.00  8200.00 10000.00 MHz
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB)
1 1324.000 47.93 -71.34 40.59 74.00 33.41 peak
2 2107.000 45.04 -4.41 40.63 74.00 33.37 peak
3 2512.000 45.34 -2.24 43.10 74.00 30.90 peak
4 3214.000 42.83 -1.00 41.83 74.00 32.17 peak
5 4348.000 42.32 2.81 45.13 74.00 28.87 peak
6* | 5293.000 40.43 5.50 45.93 74.00 28.07 peak
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Mode 802.11n(HT40) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 3
80.0 dBu¥/m
Limit1: _—

Lol
HTHE S

. . mr M%WM
A A fmur ot

ll:]uuu_uuu 190000  2800.00  3700.00  4600.00  5500.00  6400.00  7300.00  8200.00 10000.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB)
1 1324.000 48.22 -7.34 40.88 74.00 33.12 peak
2 1603.000 48.51 -6.69 41.82 74.00 32.18 peak
3 2503.000 45.05 -2.25 42.80 74.00 31.20 peak
4 3358.000 42.43 -0.76 41.67 74.00 32.33 peak
5 4429.000 40.90 3.10 44.00 74.00 30.00 peak
6* | 4915.000 40.62 4.70 45.32 74.00 28.68 peak
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Welotec GmbH

FCC Certification Test Report

LTE-Router Feb. 16, 2017
Mode 802.11n(HT40) Ant. Polar. Horizontal
Antenna Chain 1+2 Channel 6
80.0 dBu¥/m
Limit1: _

40

ll:l 000.000 1900.00  2800.00  3700.00  4600.00  5500.00  6400.00  7300.00  8200.00 10000.00 MHz
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB)

1 1477.000 48.26 -6.92 41.34 74.00 32.66 peak
2 2494.000 44.76 -2.29 42.47 74.00 31.53 peak
3 3070.000 43.20 -1.24 41.96 74.00 32.04 peak
4 4015.000 41.54 1.64 43.18 74.00 30.82 peak
5 4888.000 40.55 4.61 45.16 74.00 28.84 peak

6* | 5581.000 40.63 5.90 46.53 74.00 27.47 peak
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Welotec GmbH FCC Certification Test Report
LTE-Router Feb. 16, 2017

Mode 802.11n(HT40) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 6
80.0 dBu¥/m
Limit1: _—

Lol
HTHE S

. | . \ 5 g WWW%AWWWW

ll:]uuu_uuu 190000  2800.00  3700.00  4600.00  5500.00  6400.00  7300.00  8200.00 10000.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB)
1 1477.000 48.26 -6.92 41.34 74.00 32.66 peak
2 2494.000 44.76 -2.29 42.47 74.00 31.53 peak
3 3070.000 43.20 -1.24 41.96 74.00 32.04 peak
4 4015.000 41.54 1.64 43.18 74.00 30.82 peak
5 4888.000 40.55 4.61 45.16 74.00 28.84 peak
6* | 5581.000 40.63 5.90 46.53 74.00 27.47 peak
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Mode 802.11n(HT40) Ant. Polar. Horizontal
Antenna Chain 1+2 Channel 9
80.0 dBu¥/m
Limit1: _

y 4WM”MMM

i T A e

l]-:]mm.uuu 1900.00  2800.00  3700.00  4600.00 5500.00  6400.00  7300.00  8200.00 10000.00 MHz
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB)
1 1198.000 46.98 -7.80 39.18 74.00 34.82 peak
2 2206.000 44.68 -3.87 40.81 74.00 33.19 peak
3 2800.000 43.98 -1.72 42.26 74.00 31.74 peak
4 3790.000 42.36 0.70 43.06 74.00 30.94 peak
5 4852.000 41.14 4.50 45.64 74.00 28.36 peak
6* 5545.000 40.90 5.89 46.79 74.00 27.21 peak
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Mode 802.11n(HT40) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 9
80.0 dBu¥/m
Limit1: _—

Lol
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| % 3 4 ; BWWWMMW
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ll:]uuu_uuu 190000  2800.00  3700.00  4600.00  5500.00  6400.00  7300.00  8200.00 10000.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB)
1 1324.000 49.11 -7.34 41.77 74.00 32.23 peak
2 1594.000 51.21 -6.71 44.50 74.00 29.50 peak
3 2512.000 45.20 -2.24 42.96 74.00 31.04 peak
4 3349.000 42.88 -0.77 42.11 74.00 31.89 peak
5* | 4843.000 42.28 4.47 46.75 74.00 27.25 peak
6 5365.000 41.02 5.63 46.65 74.00 27.35 peak

Remark: As shown in this section, for frequencies above 1GHz, the field strength limits
are based on average limits. However, the peak field strength of any emission shall not
exceed the maximum permitted average limits specified above by more than 20 dB under
any condition of modulation. So, only the peak measurements were shown in the report.
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6.5 Conducted Out of Band Emission
6.5.1 Limits

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall be
at least 20dB below that in the 100kHz bandwidth within the band that contains the highest level of
the desired power.

6.5.2 Test Procedure(KDB 558074 D01 v03r05, Section 11)
Measurement Procedure REF
a) Set instrument center frequency to DTS channel center frequency.
b) Set the span to > 1.5 times the DTS bandwidth.
c) Setthe RBW =100 kHz.
d) Setthe VBW >3 x RBW.
e) Detector = peak.
f)  Sweep time = auto couple.
g) Trace mode = max hold.
h) Allow trace to fully stabilize.
i)  Use the peak marker function to determine the maximum PSD level.

Note that the channel found to contain the maximum PSD level can be used to establish the
reference level.

Measurement Procedure OOBE
a) Set RBW =100 kHz.
b) Set VBW >300 kHz.
c) Detector = peak.
d) Sweep = auto couple.
e) Trace Mode = max hold.
f)  Allow trace to fully stabilize.
Use the peak marker function to determine the maximum amplitude level.
6.5.3 Test Data
The EUT complied with the FCC Part 15.247 Conducted band edge emissions requirements.

Table 10 provides the test results for Conducted band edge emissions. (All the data attached was use
the worst case data rate as in table 6)

6.5.4 Areas of Concern
None.
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Table 10: Conducted Out of Band Emission
Chain 1-Test plot as follows
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA

O s 1 50/ e D i SENSE:INT] SOURCE OFF

Marker 2 2.400000000000 GHz . Avg Type: Log-Pwr
PNO: Fast (oo Trig:Free Run Avg|Hold:>1010

IFGain:Low #Atten: 20 dB

Select Marker

Ref Offset 105 dB
10§Bld|\r Ref 20.00 dBm

e |
Stop 2.43000 GHz

Sweep 11.53 ms (1001 pts) Off

|

MKR MODE| TRC SCL FUNCTION FUNCTION WIDTH FUNCTIONWALLE A

(N[ 1] 2414 04 GHz 5019 dBm r ]
2 mnn 2.400 00 GHz 38 435 dBm ___

Agilent Spectrum Analyzer - Swept SA

x I @ @ - SENSE:INT| SCURCE OFF

Marker 1 7.235749858329 GHz i Avg Type: Log-Pwr
PHO: Fast (,) 17ig:Free Run Avg|Held:>10110
IFGain:Low #Atten: 20 dB

Peak Search

NextPeak
Ref Offset 10.56 dB
Ref 20.00 dBm : s asaiias |
Next Pk Right
| s |
Next Pk Left
| Bt |
Marker Delta
| B |

Mkr—CF

Stop 25.00 GHz
#VBW 3.0 MHz Sweep 42.00 ms (30000 pts
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Test CH11: 2437MHz

In-

Agilent Spectrum Analyzer - Swept SA
|| S0 S et
Line -14.51 dBm

Display

PHO: Fast ()

IFGain:Low

Ref Offset 10.6 dB
Ref 20.00 dBm

Center 2.43700 GHz
#Res BW 100 kHz

#VBW 300 kHz

Band Reference Level

SENSE:INT| SOURCE OFF ALIGNAUTO
Avg Type: Log-Pwr
Avg|Held:>10/10

03:51:04 PM Jan 07, 2017

Trig: Free Run
#Atten: 20 dB

Mkr1 2.438 50 GHz|
5.486 dBm

T5T i)

Span 50.00 MHz
Sweep 4.800 ms (1001 pts)

MKR MODE TRC SCL! ®

s
N [1[f] 2438 50 GHz 5.436 dBm
]

FUNCTION A

FUNCTION WIDTH FUNCTION VaLLUE

Display

Annotation»
| e |
Title»

Graticule
Off|

DisplayLine
14561 dBm
Off|

Settings

Agilent Spectrum Analyzer - Swept SA
| T T e
Marker 1 7.311494716491 GHz

PNO: Fast (y)

IFGain:Low

Ref Offset 105 dB
Ref 20.00 dBm

#VBW 3.0 MHz

SENSE:INT| SOURCE OFF
Avg Type: Log-Pwr
Avg|Hold:>10/10

Trig: Free Run
#Atten: 20 dB

Mkr1 7.311 5 GHz
-39.645 dBm

Stop 25.00 GHz
Sweep 42.00 ms (30000 pts;

Peak Search

NextPeak
| s |
Next Pk Right
| Besssamenammsss
Next Pk Left
|
Marker Delta
e |

Mkr—CF
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Test CH11: 2462MHz
In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA

RF SoEE D | SENSE:INT| SOURCE OFF ALIGN AUTO 04:16:04 PM Jan 07, 2017

- ]
Marker 2 2.483500000000 GHz Avg Type: Log-Pwr

Marker

PHO: Fast () Trig: Free Run Avg|Hold:>10/10
IFGain:Low #Atten: 20 dB Select Marker.
Ref Dffset 105 dB Mkr2 2.483 50 GHz| 2
jodmidiv__Ref 20.00 dBm -45.015 dBm ——|
og T——————
Normal
e | RS
Delta
sttt
ERLRIELE .
[esasanamssmmans|
Stop 2.50000 GHz
#VBW 300 kHz Sweep 4.800 ms (1001 pts) Off
MKR MODE TRC SCL X FUNCTION FUNCTION WIDTH FUNCTION W&LUE
1 mnn_zmmm——— |
A N [1[f] = 248360GHz[ 46015dBm| [ [ ]
[ | 0 ] .
,31 Properties»
5
g | Efeeaseaainl
2 |
g More
10 10f2
11 I S (S S A
< bd
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

Qi 0 W i SENSE:INT] SOURCE OFF e
Marker 1 7.385574852495 GHz Avg Type: Log-Pwr eak Searc|
PHO: Fast () Trig: Free Run Avg|Hold:>10/10
IFGain:Low #Atten: 20 dB
NextPeak
Ref Offset 105 dB
10 deidiv. Ref 20.00 dBm . |
Log [T
Next Pk Right|
| BtsssRs g
Next Pk Left
MI
Marker Delta

Stop 25.00 GHz
#VBW 3.0 MHz Sweep 42.00 ms (30000 pts
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
T (R e SENSE:INT| SOURCE OFF ALIGNAUTO 03:47:38 PM

Marker 2 2.400000000000 GHz . Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold:>10/10

IFGain:Low #Atten: 20 dB

Marker

Select Ma.rker’

Ref Offset 10.56 dB
Ref 20.00 dBm

]
Stop 2.43000 GHz

Sweep 11.53 ms (1001 pts) Off

[

MKR MODE TRC SCL! ® FUNCTION FUNCTION WIDTH FUNCTION VaLLUE

T
il N[ 1] 241966 GHz 0679dBm| [ 0000 000000000 |
Z T ENNE! 2.400 00 GHz 3fo12dBm| [ 00 000000 ]
I R R

Agilent Spectrum Analyzer - Swept SA

x5 @ @ @ @ @ SENSE:INT| SOURCE OFF T
Marker 1 7.228258608620 GHz . Avy Type: Log-Pwr eak Searc
PNO: Fast () Trig: Free Run Avg|Held:>1010
IFGain:Low #Atten: 20 dB
NextPeak
Ref Offset 10.5 dB
Ref 20.00 dBm . e ——
Next Pk Right|
| Essnsassamsma |
Next Pk Left
||
Marker Delta
| Essmssamsssaama |
Mkr—CF
Stop 25.00 GHz

#VBW 3.0 MHz Sweep 42.00 ms (30000 pts
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Test CH11: 2437MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
SoEE D | SENSE:INT| SOURCE OFF ALIGN AUTO

a1
Display Line -19.40 dBm : Avg Type: Log-Pwr
PNO: Fast () Ttig:FreeRun Avg|Hold:>10/10

\FGainiLaw _ #Atten: 20 dB

Display

Annotation»
Mkr1 2.429 50 GHz
Ref Offset 105 dB
Ref 20.00 dBm 0.599 dBm | IEG—

Title»

Graticule
on Off|

DisplayLine
-19.40 dBm
Oon Off|

Center 2.43700 GHz Span 50.00 MHz
#VBW 300 kHz Sweep 4.800 ms (1001 pts)

MKR MODE TRC SCL FUNCTION FUNCTION WIDTH FUNCTIONWALUE ~ ~

1 mnn_zmxam 0; 599 dBm| |
[ | I I

SO0~ G AW

A

=
@
2]
@
ES
e
@

Agilent Spectrum Analyzer - Swept SA

__F _SEIQ DC _ SEMSE:INT| SOURCE OFF Peak § m
Marker 1 10.265544184806 GHz . Avg Type: Log-Pwr eak Searc|
PNO: Fast () Trig: Free Run Avg|Hold:>10110
IFGain:Low #Atten: 20 dB y
Ref Offset 105 dB Mkr1 10.265 5 GHz DXtk
Ref 20.00 dBm 4181 A B — |
Next Pk Right|
| BtsssRs g
Next Pk Left
| b |
Marker Delta
e ||
Mkr—CF

Stop 25.00 GHz
#/BW 3.0 MHz Sweep 42.00 ms (30000 pts;

|MSG 1) Alignment Completed
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Test CH11: 2462MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA

T e e SENSE:INT| SOURCE OFF ALIGN AUTO 04:14:31 PM Jan 07, 2017
Marker 2 2.483500000000 GHz : Avg Type: Log-Pwr
PHO: Fast () Trig: Free Run Avg|Hold:>10/10
IFGain:Low #Atten: 20 dB

Marker

Select Marker.

Ref Offset 105 dB 2
Ref 20.00 dBm - | mm—]|

MKR MODE| TRC SCL bl FUNCTION FUNCTION WIDTH FUNCTIONWALUE ~ ~

v
(@ N [1[f[ 245450 GHe| 0891dBm| [ 000 0000000 |
A N[ f 2.48360 GHz 49069dBm| [ ]
- rr [ ]

Agilent Spectrum Analyzer - Swept SA
R | SENSE:INT| SOURCE OFF

B 5
Marker 1 5.136535217841 GHz Avg Type: Log-Pwr Peak Search
PNO: Fast (, 1rig:FreeRun Avg|Hold:>10/10 ’

IFGainiLow — #Atten: 20 dB

NextPeak
Ref Offset 105 dB
Ref 20.00 dBm : |
Next Pk Right
E |
Next Pk Left

Stop 25.00 GHz
#VBW 3.0 MHz Sweep 42.00 ms (30000 pts
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Test Mode: IEEE 802.11n (HT20) TX
Test CH1: 2412MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA

QO i o e SENSE:INT| SOURCE OFF

Marker 2 2.400000000000 GHz . Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold:>10/10

IFGain:Low #Atten: 20 dB

Marker

Select Ma.rker’

Ref Offset 10.56 dB
Ref 20.00 dBm

]
Stop 2.43000 GHz

Sweep 11.53 ms (1001 pts) Off

[

MKR MODE TRC SCL! ® FUNCTION FUNCTION WIDTH FUNCTION VaLLUE

T
il N[ 1] 241966 GHz 0083dBm[ | 0000 00000000 |
I N[ 2.400 00 GHz 39617dBm| [ 000 000000 ]
I R R

Agilent Spectrum Analyzer - Swept SA
RF e B e | SENSE:INT| SOURCE OFF

- EEE
Marker 1 7.238246941565 GHz : Avg Type: Log-Pwr peaidS el
PNO: Fast () Trig: Free Run Avg|Held:>1010
IFGain:Low #Atten: 20 dB
NextPeak
Ref Offset 10.5 dB
10 dBidiv  Ref 20.00 dBm . —
Log
. —]
.
. )
]
N —
.l“ Mkr—CF
ry

#VBW 3.0 MHz Sweep 42.00 ms (30000 pts
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Test CH11: 2437MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA

QO 0 o o SENCEIINT| SOURCE OFF | ALIGNAUTO

Display Line -19.62 dBm : Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>10/10
IFGain:Low #Atten: 20 dB

Display

Annotation»
Mkr1 2.429 65 GHz
Ref Offset 105 dB
Ref 20.00 dBm 0.378 dBm | IG—

Title»

Graticule
on Off|

DisplayLine
-19.62 dBm
Oon Off|

Center 2.43700 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 pts)
MKR MODE TRC SCL X E FUNCTION FUNCTION WIDTH FUNCTION W&LUE
W N [1[f]  242955GHz[  0378dBm| |
g- - ]
4
5
6
7
3
9
10
11 . r [ [ [ [ |
< bd
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

| B e SENSE:INT| SOURCE OFF

Marker 1 3.945426514217 GHz . Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>10110

IFGain:Low #Atten: 20 dB

Peak Search

NextPeak
Ref Offset 105 dB Mkr1 3.945 4 GHz ]

Ref 20.00 dBm -43.018 dBm —

Next Pk Right|
| BtsssRs g
Next Pk Left
| b |
Marker Delta
e ||

Mkr—CF

Start 30 MHz Stop 25.00 GHz
#Res BW 1.0 MHz #/BW 3.0 MHz Sweep 42.00 ms (30000 pts)

MSG STATUS
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Test CH11: 2462MHz
In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA

RF 50 8

- ]

Marker 2 2.483500000000 GHz
PNO: Fast ()
IFGain:Low

SENSE:INT| SOURCE OFF ALIGNAUTO
Avg Type: Log-Pwr
Avg|Hold:>10/10

04:12:58 PM Jan 07, 2017

» Trig: Free Run
#Atten: 20 dB

Ref Offset 10.6 dB

10 dB/div  Ref 20.00 dBm
Log

~

MKR MODE| TRC SCL bl FUNCTION

(@ N [1[f[ 245455 GHe| 0, GBT Bml [ 00 00000 |
A N[ f 2.48360 GHz 46432dBm| [ ]
- rr [ ]

FUNCTION WIDTH FUNCTION VALUE

Marker

Select Marker.

Agilent Spectrum Analyzer Swept SA
Qi i i it S0 o D il
Marker 1 3. 697382912764 GHz

PNO: Fast (,
IFGain:Low

SENSE:INT| SOURCE OFF
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Test Mode: IEEE 802.11n (HT40) TX
Test CH3: 2422MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
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Test CH11: 2437MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
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Test CH9: 2452MHz
In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
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Chain 2-Test plot as follows
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

In-Band Reference Level

Agilent Spectrum Analyzer Swept SA

S0Q  DC

| T
Marker 2 2.400000000000 GHz

PHO: Fast ()
IFGain:Low

SENSE:INT| SOURCE OFF
Avg Type: Log-Pwr
Avg|Hold:>10/10

Marker

Trig: Free Run
#Atten: 20 dB

Select Marker

Ref Offset 10.5 dB
Ref 20.00 dBm

R
Stop 2.43000 GHz

Sweep 11.53 ms (1001 pts) Off

[

MKR MODE TRC SCL FUNCTION FUNCTION V&LUE A

1 INAEEEE 2 413 56 GHz 5, 687 8Bm [ 0000 0000000 ]
2 -lilllll_ 40000 GHz|  40402dBm| | [ ]
I I

FUNCTION WIDTH

Agilent Spectrum Analyzer - Swept SA
Qi e e
Marker 1 22.914103136771 GHz
PHO: Fast )
IFGain:Low

SENSE:INT| SOURCE OFF
Avg Type: Log-Pwr
Avg|Hold:>10/10

Peak Search

Trig: Free Run
#Atten: 20 dB
NextPeak

Ref Offset 106 dB

1LOéiB.ld|v Ref 20.00 dBm

Next Pk Right
| b a—-
Next Pk Left
| s

Marker Delta

#VBW 3.0 MHz

Sweep 42.00 ms (30000 pts;

WLL Report #17WB0301245F-01 Rev. 0

- Page 88 of 108- © 2017 Washington Laboratories, Ltd.



Welotec GmbH FCC Certification Test Report
LTE-Router Jan. 17, 2017

Test CH11: 2437MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
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Display Line -14.29 dBm : Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>10/10
IFGain:Low #Atten: 20 dB

Display

Annotation»
Mkr1 2.435 50 GHz
Ref Offset 105 dB
Ref 20.00 dBm 5.714 dBm || IREG—

Title»

Graticule
on Off|

DisplayLine
-14.29 dBm
Oon Off|

Center 2.43700 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 pts)
MKR MODE TRC SCL X E FUNCTION FUNCTION WIDTH FUNCTION W&LUE
N |1[f]  243550GHz|  5714dBm| |
g- - [ ]
4 }
5 Settings
6
7
8
9
10
11 . [ [ I |4
< bd
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

1R spotpeRlienn | SENSE:INT| SOURCE OFF
Marker 1 3.818075269176 GHz Avg Type: Log-Pwr Peak Search
PNO: Fast () Trig: Free Run Avg|Hold:>10110
IFGain:Low #Atten: 20 dB y
Ref Offsst 10.5 dB Mkr1 3.818 1 GHz DErtRes
Ref 20.00 dBm 3514 d B — |
Next Pk Right|
| BtsssRs g
Next Pk Left
| b |
Marker Delta
e ||
Mkr—CF

Stop 25.00 GHz
#/BW 3.0 MHz Sweep 42.00 ms (30000 pts;

WLL Report #17WB0301245F-01 Rev. 0 - Page 89 of 108- © 2017 Washington Laboratories, Ltd.



Welotec GmbH FCC Certification Test Report
LTE-Router Jan. 17, 2017

Test CH11: 2462MHz
In-Band Reference Level
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz
In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
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Test CH11: 2437MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
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Test CH11: 2462MHz
In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
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Test Mode: IEEE 802.11n (HT20) TX
Test CH1: 2412MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
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Test CH11: 2437MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
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Test CH11: 2462MHz
In-Band Reference Level
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Test Mode: IEEE 802.11n (HT40) TX
Test CH3: 2422MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
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Test CH11: 2437MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
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Test CH9: 2452MHz
In-Band Reference Level
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6.6 Band Edge Measurements (Radiated)

Radiated band edge measurements at 2390MHz and 2483MHz were made with the unit transmitting
in the low end of the channel range and the high end closest to the restricted bands respectively. The
emissions were made on the 966 Semi-Chamber. Use (resolution bandwidth (RBW) = 1 MHz, video
bandwidth (VBW) = 1 MHz for peak levels and RBW =1 MHz and VBW = 10 Hz or 1/T for
average levels).

6.6.1 Limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits
specified in §15.209(a) is not required. In addition, radiated emissions which fall in the restricted
bands, as defined in §15.205(a), must also comply with the radiated emission limits specified in
815.209(a).

6.6.2 Test Procedure(KDB 558074 D01 v03r05, Section 12.1)

1. Use radiated spurious emission test procedure described in 4.5.2 clause. The transmitter output
(antenna port) was connected to the test receiver.

2. Set the PK and AV limit line.
3. Record the fundamental emission and emissions out of the band edge.
4. Determine band-edge compliance as required.
6.6.3 Test Data
The EUT complied with the FCC Part 15.247 Radiated band edge emissions requirements.

Table 11 provides the test results for Radiated band edge emissions. (All the data attached was use
the worst case data rate as in table 6)

6.6.4 Areas of Concern
None.
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Table 11: Band Edge Measurements (Radiated)

Mode 802.11b Ant. Polar. Horizontal

Antenna

Chain 142

Channel

1

Detector: Peak

Detector: AV

[— Keysight Spectrum Enahizes - Soept 58

Marker 1 2.410440000000 GHz

Ref Offset 10 dB
Rel 116.00 dBpV

Avg Type: Log-Pwr

PNO:Fast oo Trig: FreeRun
1FGain:Low Atten: 10 88

Avg|Hodd:> 11

Stop 243000 GHz
Sweep 1.000 ms (1001 pts)

[— Eeysight Spectrum Snahizer - Swept S8

Marker 1 2.410080000000 GHz

PR Fast
1F i Lerwe

Ref Offset 10 dB
Rel 116.00 dBpV

Start 2.31000 GHz
#Res BW 1.0 MHz

Avg Type: Log-Pwr

o Trig: FreeRun
Atten: 10 88

#VBW 10 Hz

Avg|Hodd:> 11

Stop 2.43000 GHz
Sweep 9.357 s (1001 pts)

Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 56.042 74 40.114 54 Pass
Mode 802.11b Ant. Polar. Vertical

Antenna

Chain 142

Channel

1

Detector: Peak

Detector: AV

[— Keysight Spectrum Enahizes - Soept 58

Marker 1 2.413920000000 GHz

Ref Offset 10 dB
Rel 116.00 dBpV

s BW 1.0 MHz

Avg Type: Log-Pwr

o Trig: FreeRun

PR Fast
1F i Lerwe Atten: 10 28

Avg|Hodd:> 11

Stop 243000 GHz
Sweep 1.000 ms (1001 pts)

[— Eeysight Spectrum Snahizer - Swept S8

Marker 1 2.414160000000 GHz

PR Fast
1F i Lerwe

Ref Offset 10 dB
Rel 116.00 dBpV

Start 2.31000 GHz
#Res BW 1.0 MHz

Avg Type: Log-Pwr

o Trig: FreeRun
Atten: 10 88

#VBW 10 Hz

Avg|Hodd:> 11

Stop 2.43000 GHz
Sweep 9.357 s (1001 pts)

Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 61.033 74 40.435 54 Pass
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Mode 802.11b Ant. Polar. Horizontal
Antenna Chain 1+2 Channel 11

Detector: Peak

Detector: AV

[— Keysight Spectrum Enahizes - Soept 58

Marker 1 2.463550000000 GHz

Ref Offset 10 dB
Rel 116.00 dBpV

Avg Type: Log-Pwr

o Trig: FreeRun

PR Fast
1F i Lerwe Atten: 10 28

Avg|Hodd:> 11

Sweep 1.000 ms (1001 pts)

[— Eeysight Spectrum Snahizer - Swept S8

Avg Type: Log-Pwr
Awg|Hokd:> 11

Marker 1 2.461250000000 GHz
PNO:Fast oo Trig: FreeRun
1FGain:Low Atten: 10 88

Ref et 10 dB
Rel 116.00 dBpV

Stop 2.50000 GHz
#VBW 10 Hz

53,684 dBuV|
57.518 dBuV|

BE 4T dBuV|
40 487 9BV |

Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 57.518 74 40.487 54 Pass
Mode 802.11b Ant. Polar. Vertical
Antenna Chain 1+2 Channel 11

Detector: Peak

Detector: AV

[— Keysight Spectrum Enahizes - Soept 58

Marker 1 2.463900000000 GHz

Ref Offset 10 dB
Rel 116.00 dBpV

Avg Type: Log-Pwr

o Trig: FreeRun

Fast
1F i Lerwe Atten: 10 28

Avg|Hodd:> 11

AU T i e

Stop 2.50000 GHz
Sweep 1.000 ms (1001 pts)

[— Eeysight Spectrum Snahizer - Swept S8

Marker 1 2.464800000000 GHz

Fast
1F i Lerwe

Ref et 10 dB
Rel 116.00 dBpV

o Trig: FreeRun
Atten: 10 88

#VBW 10 Hz

Avg Type: Log-Pwr

Avg|Hodd:> 11

Stop 2.50000 GHz

50 GHe |

100,022 dBuV |
61.229 9BV |

2464 80 GHz |
2483 50 GHz |

95,758 dBuY|
40,728 9BV |

Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 61.229 74 40.728 54 Pass
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Mode 802.11¢g Ant. Polar. Horizontal

Antenna

Chain 142

Channel

1

Detector: Peak

Detector: AV

[— Keysight Spectrum Enahizes - Soept 58

Marker 1 2.407200000000 GHz

Ref Offset 10 dB

Rel 116.00 dBpV

Avg Type: Log-Pwr
Awg|Hokd:> 11

PNO:Fast oo Trig: FreeRun
1FGain:Low Atten: 10 88

Stop 243000 GHz
Sweep 1.000 ms (1001 pts)

[— Eeysight Spectrum Snahizer - Swept S8

Marker 1 2.419320000000 GHz

PR Fast
1F i Lerwe

Ref Offset 10 dB

Rel 116.00 dBpV

Start 2.31000 GHz
#Res BW 1.0 MHz

Avg Type: Log-Pwr

o Trig: FreeRun
Atten: 10 88

"

#VBW 680 Hz

Avg|Hodd:> 11

Stop 2.43000 GHz
ms (1001 pts);

Sweep

Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 52.802 74 40.883 54 Pass
Mode 802.11g Ant. Polar. Vertical

Antenna

Chain 142

Channel

1

Detector: Peak

Detector: AV

[— Keysight Spectrum Enahizes - Soept 58

Marker 1 2407320000000 GHz

Ref Offset 10 dB

Rel 116.00 dBpV

s BW 1.0 MHz

Avg Type: Log-Pwr
Awg|Hokd:> 11

o Trig: FreeRun

PR Fast
1F i Lerwe Atten: 10 28

Stop 243000 GHz
Sweep 1.000 ms (1001 pts)

[— Eeysight Spectrum Snahizer - Swept S8

Marker 1 2.415480000000 GHz
||"’:0' sla‘:

Ref Offset 10 dB

Rel 116.00 dBpV

Start 2.31000 GHz
#Res BW 1.0 MHz

Avg Type: Log-Pwr

o Trig: FreeRun
Atten: 10 88

"

#VBW 680 Hz

Avg|Hodd:> 11

Stop 2.43000 GHz
ms (1001 pts);

Sweep

Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 53.528 74 41.909 54 Pass
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Mode 802.11¢g Ant. Polar. Horizontal

Antenna

Chain 142

Channel

11

Detector: Peak

Detector: AV

[— Keysight Spectrum Enahizes - Soept 58

Marker 1 2.454800000000 GHz

Ref Offset 10 dB
Rel 116.00 dBpV

1

Start 245000 GHz
WRes BW 1.0 MHz

PR Fas
1F i Lerwe

Avg Type: Log-Pwr

st o Trig: FreeRun
Aten: 10 68

Avg|Hodd:> 11

Stop 2.50000 GHz
Sweep 1.000 ms (1001 pts)

[— Eeysight Spectrum Snahizer - Swept S8

Marker 1 2.454900000000 GHz

PR Fast
1F i Lerwe

Ref Offset 10 dB
Rel 116.00 dBpV

Start 245000 GHz
#Res BW 1.0 MHz

Avg Type: Log-Pwr

o Trig: FreeRun
Atten: 10 88

#VBW 680 Hz

Avg|Hodd:> 11

Stop 2.50000 GHz
A0 ms (1001 pts);

Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 54.631 74 41.967 54 Pass
Mode 802.11g Ant. Polar. Vertical

Antenna

Chain 142

Channel

11

Detector: Peak

Detector: AV

[— Keysight Spectrum Enahizes - Soept 58

Marker 1 2457300000000 GHz

Ref Offset 10 dB
Rel 116.00 dBpV
1

s BW 1.0 MHz

PR Fast
1F i Lerwe

Avg Type: Log-Pwr

o Trig: FreeRun
Atten: 10 88

Avg|Hodd:> 11

Stop 2.50000 GHz

[— Eeysight Spectrum Snahizer - Swept S8

Marker 1 2.469050000000 GHz

PR Fast
1F i Lerwe

Ref Offset 10 dB
Rel 116.00 dBpV

Start 245000 GHz
#Res BW 1.0 MHz

Sweep 1.000 ms (1001 pts)

Avg Type: Log-Pwr

o Trig: FreeRun
Atten: 10 88

"

#VBW 680 Hz

Avg|Hodd:> 11

Stop 2.50000 GHz
A0 ms (1001 pts);

Sweep

Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 57.983 74 44.227 54 Pass
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Ant. Polar. Horizontal

Mode

802.11n(HT20)

Antenna

Chain 142

Channel

1

Detector: Peak

Detector: AV

[— Keysight Spectrum Enahizes - Soept 58

Marker 1 2.419680000000 GHz

PR Fast
1F i Lerwe

Ref Offset 10 dB

Rel 116.00 dBpV

Avg Type: Log-Pwr

o Trig: FreeRun
Atten: 10 88

Avg|Hodd:> 11

Stop 243000 GHz
Sweep 1.000 ms (1001 pts)

[— Eeysight Spectrum Snahizer - Swept S8

Marker 1 2.419080000000 GHz

PR Fast
1F i Lerwe

Ref Offset 10 dB

Rel 116.00 dBpV

Avg Type: Log-Pwr

o Trig: FreeRun
Atten: 10 88

#VBW 750 Hz

Avg|Hodd:> 11

Stop 2.43000 GHz
4.8 ms (1001 pts)

Sweep

Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 52.700 74 41.327 54 Pass
Ant. Polar. Vertical

Mode

802.11n(HT20)

Antenna

Chain 142

Channel

1

Detector: Peak

Detector: AV

[ Keright Spectnm Bnalyze - Swept 54
Marker 1 2.416080000000 GHz

Fast
1F i Lerwe

Ref Offset 10 dB

Rel 116.00 dBpV

Start 2.31000 GHz
WRes BW 1.0 MHz

o Trig: FreeRun
Atten: 10 88

Avg Type: Log-Pwr

Avg|Hodd:> 11

[— Eeysight Spectrum Snahizer - Swept S8

Marker 1 2.414640000000 GHz

Fast
1F i Lerwe

Ref Offset 10 dB

Rel 116.00 dBpV

o Trig: FreeRun
Atten: 10 88

#VBW 750 Hz

Avg Type: Log-Pwr

Avg|Hodd:> 11

Stop 2.43000 GHz
4.8 ms (1001 pts)

Sweep

241608 GHz |
239000 GHz |

99,221 dBuV|
54,907 9BV |

241464 GHz |
239000 GHz |

T —
42 488 gBuY |

Frequency
(MHz)

Peak level
(dBuv/m)

Peak Limit
(dBuv/m)

AV level
(dBuv/m)

AV Limit
(dBuv/m)

Conclusion

2390

54.902

74

42.488

54

Pass

WLL Report #17WB0301245F-01 Rev. 0

- Page 105 of 108-

© 2017 Washington Laboratories, Ltd.




Welotec GmbH

FCC Certification Test Report

LTE-Router Jan. 17, 2017
Mode 802.11n(HT20) Ant. Polar. Horizontal
Antenna Chain 1+2 Channel 11

Detector: Peak

Detector: AV

| Keytight Spectrum Anabzer - Swept S8
Avg Type: Log-Pwr
Awg|Hokd:> 11

Marker 1 2.454350000000 GHz
—  Trig: Free Run
" amen: 1008

PR Fast
1F i Lerwe

Ref Offset 10 dB
Rel 116.00 dBpV

1

Start 245000 GHz

s BW 1.0 MHz Sweep 1.000 ms (1001 pts)

[— Eeysight Spectrum Snahizer - Swept S8

Marker 1 2.455050000000 GHz

Ref et 10 dB
Rel 116.00 dBpV

Avg Type: Log-Pwr

o Trig: FreeRun

Avg|Hodd:> 11

Stop 2.50000 GHz
00 ms (1001 pts);

Sweep

93,087 dBuV|
54,563 9BV

R —
42117 dBuy |

Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 54.563 74 42.117 54 Pass
Mode 802.11n(HT20) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 11

Detector: Peak

Detector: AV

[— Keysight Spectrum Enahizes - Soept 58

Avg Type: Log-Pwr
Awg|Hokd:> 11

Marker 1 2.468850000000 GHz
o Trig: FreeRun

Fast
1F i Lerwe Atten: 10 28

Ref Offset 10 dB
Rel 116.00 dBpV

Start 245000 GHz
WRes BW 1.0 MHz

Stop 2.50000 GHz
Sweep 1.000 ms (1001 pts)

[— Eeysight Spectrum Snahizer - Swept S8

Marker 1 2.468650000000 GHz

Fast
1F i Lerwe

Ref et 10 dB
Rel 116.00 dBpV

o Trig: FreeRun
Atten: 10 88

Avg Type: Log-Pwr
Awg|Hokd:> 11

Stop 2.50000 GHz
00 ms (1001 pts);

Sweep

99,894 dBuV|
60.723 9BV |

50,238 dBuV|
45202 9BV |

Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 60.723 74 45.202 54 Pass
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Mode 802.11n(HT40) Ant. Polar. Horizontal
Antenna Chain 1+2 Channel 3

Detector: Peak

Detector: AV

[— Keysight Spectrum Enahizes - Soept 58

Marker 1 2.438800000000 GHz

Ref Offset 10 dB
Rel 116.00 dBpV

PR Fast
1F i Lerwe

Avg Type: Log-Pwr

o Trig: FreeRun
Atten: 10 88

Avg|Hodd:> 11

Sweep 1.000 ms (1001 pts)

[— Eeysight Spectrum Snahizer - Swept S8

Marker 1 2.438660000000 GHz

Ref et 10 dB
Rel 116.00 dBpV

Avg Type: Log-Pwr

o Trig: FreeRun

Avg|Hodd:> 11

Stop 2.45000 GHz
820 ms (1001 pts);

Sweep

2438 80 GHz |
239000 GHz |

90,821 dBuV|
54,390 9BV |

2438 66 GHz |
239000 GHz |

B1 84T dBuV|
42,743 9BV |

Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 54.390 74 42.743 54 Pass
Mode 802.11n(HT40) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 3

Detector: Peak

Detector: AV

[— Keysight Spectrum Enahizes - Soept 58

Marker 1 2.416260000000 GHz

Ref Offset 10 dB
Rel 116.00 dBpV

Start 2.31000 GHz
WRes BW 1.0 MHz

Fast
1F i Lerwe

Avg Type: Log-Pwr

o Trig: FreeRun
Atten: 10 88

Avg|Hodd:> 11

Stop 245000 GHz
Sweep 1.000 ms (1001 pts)

[— Eeysight Spectrum Snahizer - Swept S8

Marker 1 2.416680000000 GHz

Fast
1F i Lerwe

Ref et 10 dB
Rel 116.00 dBpV

o Trig: FreeRun
Atten: 10 88

Avg Type: Log-Pwr
Awg|Hokd:> 11

Stop 2.45000 GHz
820 ms (1001 pts);

Sweep

241626 GHz |
239000 GHz |

2416 68 GHz |
239000 GHz |

BE, 796 dBuV|
44,934 dBUV

Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 58.903 74 44.934 54 Pass
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Mode 802.11n(HT40) Ant. Polar. Horizontal
Antenna Chain 1+2 Channel 9

Detector: Peak

Detector: AV

[— Keysight Spectrum Enahizes - Soept 58

Avg Type: Log-Pwr
Awg|Hokd:> 11

Marker 1 2.434900000000 GHz
—  Trig: Free Run
" amen: 1008

PR Fast
1F i Lerwe

Ref Offset 10 dB
Rel 116.00 dBpV

Start 243000 GHz

s BW 1.0 MHz Sweep 1.000 ms (1001 pts)

[— Eeysight Spectrum Snahizer - Swept S8

Marker 1 2.434970000000 GHz

Ref et 10 dB
Rel 116.00 dBpV

Avg Type: Log-Pwr

o Trig: FreeRun

Avg|Hodd:> 11

Stop 2.50000 GHz
A0 ms (1001 pts);

Sweep

50,644 dBuV|
55.086 9BV |

243497 GHz |
2483 50 GHz |

B1.487 dBuV|
43522 9BV |

Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 55.086 74 43.522 54 Pass
Mode 802.11n(HT40) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 9

Detector: Peak

Detector: AV

[— Keysight Spectrum Enahizes - Soept 58

Avg Type: Log-Pwr
Awg|Hokd:> 11

Marker 1 2.467520000000 GHz
o Trig: FreeRun

Fast
1F i Lerwe Atten: 10 28

Ref Offset 10 dB
Rel 116.00 dBpV

Start 243000 GHz
WRes BW 1.0 MHz

Stop 2.50000 GHz
Sweep 1.000 ms (1001 pts)

[— Eeysight Spectrum Snahizer - Swept S8

Marker 1 2.468290000000 GHz

1F i Lerwe

Ref Offset 10 dB
Rel 116.00 dBpV

Start 243000 GHz
WRes BW 1.0 MHz

Avg Type: Log-Pwr

Trig: Free Run

Fas GO
Arten: 10 A8

Avg|Hodd:> 11

Stop 2.50000 GHz
ms (1001 pts);

Sweep

57186 dBu |
60.624 9BV |

BT 83 dBuV|
47,994 9BV |

Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 60.624 74 47.994 54 Pass

***END of TEST REPORT***
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